

Formaldehyde Emission Summary – Laminated PB

REPORT NO. 11-LPL-PB

Company Name:
The Laminex Group

Report Date:
7/6/2011

Product Standard:
AS/NZS 1859.1:2004

Test Method:
AS/NZS 4266.16:2004

AS/NZS Limits:
E1 = ≤ 1.5 mg/L
E0 = ≤ 0.5 mg/L

Laminex Vertiboard / Formica Colourpanel / Trade Essentials Whiteboard STD E0 PB	
Thickness (mm)	25
Result (mg/L)	0.25

Laminex Vertiboard / Formica Colourpanel / Trade Essentials Whiteboard STD E1 PB			
Thickness (mm)	16	18	25
Result (mg/L)	1.01	0.63	0.61

Laminex Vertiboard / Formica Colourpanel / Trade Essentials Whiteboard MR E1 PB					
Thickness (mm)	12	16	18	33	38
Result (mg/L)	0.99	0.65	0.75	0.92	0.45

Laminex Structural MR E0 PB		
Thickness (mm)	18	33
Result (mg/L)	0.30	0.38


Laminex Structural MR E1 PB	
Thickness (mm)	33
Result (mg/L)	0.63

Laminex Trade Essentials Aquaban MR E1 PB	
Thickness (mm)	38
Result (mg/L)	0.45

Testing completed and traceable to the following NATA accredited laboratory
The Laminex Group Technology Centre. NATA accreditation number 15305

Emission values stated are specific for the sample tested.

Authority:


Cameron Dellar
R&D Manager